RBMO

REVIEW





Why do oestrogens matter: systematic review and meta-analysis assessing GnRH antagonists, considering add-back therapy, for endometriosis-associated pain



BIOGRAPHY

Manuela Viviano is an Obstetrics and Gynaecology Resident at Geneva University Hospitals, Switzerland. She has published over 30 articles on women's health, including topics such as cervical cancer screening, contraception and adolescents, most of which have been presented to national Swiss and international congresses.

Manuela Viviano^{1,*}, Giuseppe Benagiano², Sun-Wei Guo³, Nicola Pluchino⁴

KEY MESSAGE

Gonadotrophin-releasing hormone antagonists are effective for endometriosis-associated pain, although, as their administration is restricted to short periods of time, the use of add-back therapy represents a promising option for long-term treatment.

ABSTRACT

Gonadotrophin-releasing hormone (GnRH) antagonists have been demonstrated to reduce endometriosis-associated pain. Because of the hypo-oestrogenic state they induce, however, higher dosages of GnRH antagonists are not recommended for used long term. This unwanted effect may be eliminated by so-called add-back therapy (ABT). This review was conducted to assess the safety and efficacy of GnRH antagonists, with or without add-back hormonal replacement therapy. Out of the 345 studies selected through the initial search, seven randomized controlled trials were included, comparing different oral GnRH antagonists at varying dosages, from a minimum of 50 mg to a maximum of 200 mg once or twice daily. Women treated with the lowest dose of GnRH antagonists had significantly greater mean pain score reductions from baseline throughout treatment compared with those treated with placebo (odds ratio [OR] –13.12, 95% CI –17.35 to –8.89 and OR –3.08, 95% CI –4.39 to –1.76 for dysmenorrhoea and non-menstrual pelvic pain, respectively). Compatible with the dose–response effect, a positive correlation was found between response rates and adverse event rates. While GnRH antagonists offer an advantage in terms of pain reduction for endometriosis, the more recent literature suggests using GnRH antagonists with ABT, which, while mitigating the hypo-oestrogenic effects of GnRH antagonists, maintain their efficacy, while allowing their long-term use.

INTRODUCTION



ndometriosis is a chronic disease producing an inflammatory reaction and is characterized by ectopic endometrial-like tissue implanted outside the uterus (*Sutton et al.*, 1997). It affects approximately 10% of women of reproductive age and may be associated with infertility and pain symptoms, including dysmenorrhoea, chronic pelvic pain and dyspareunia

¹ Division of Gynecology, Department of Pediatrics, Gynecology and Obstetrics, Geneva University Hospitals, Geneva, Switzerland.

² Faculty of Medicine and Dentistry, Sapienza, University of Rome, Rome, Italy.

³ Research Institute, Shanghai Obstetrics and Gynecology Hospital, Fudan University, Shanghai, China.

⁴ Fertility Medicine and Gynecological Endocrinology Unit, Woman-Mother-Child Department, Lausanne University Hospital, Lausanne, Switzerland.

© 2024 The Authors. Published by Elsevier Ltd on behalf of Reproductive Healthcare Ltd. This is an open access article under the CC BY license (http://creativecommons.org/licenses/by/4.0/)

*Corresponding author. E-mail address: manuela.viviano@hug.ch (M. Viviano). https://doi.org/10.1016/j.rbmo.2024.104321 1472-6483/© 2024 The Authors. Published by Elsevier Ltd on behalf of Reproductive Healthcare Ltd. This is an open access article under the CC BY license (http://creativecommons.org/licenses/by/4.0/) Declaration: The authors report no financial or commercial conflicts of interest.

(Giudice, 2010; Zondervan et al., 2020).

These symptoms depend on the extent of proliferation of the endometriotic lesions, which occurs mainly under the influence of oestradiol (*Zondervan et al., 2020*), as well as on the extent of lesional fibrosis

KEYWORDS

Add-back Dysmenorrhoea Endometriosis Gonadotrophin-releasing hormone antagonists Pelvic pain (Huang et al., 2021; Nie et al., 2022). Based on this principle, current guidelines recommend the use of medical treatment to lower oestradiol synthesis by inhibiting ovulation and to counteract oestradiol activity in the lesional microenvironment (Practice committee of the American Society for Reproductive Medicine, 2014).

Combined oral contraceptives (COC) and progestin-only (PO) contraceptives are among the first-line treatments for endometriosis-associated pain (EAP). They can be administered in a cyclic or continuous fashion, although their side effects, which include increased risk of arterial or venous thromboembolism and breast tenderness for COC, and abnormal uterine bleeding for both COC and progestin-only contraceptives, may limit their use (Barra et al., 2018; Rafique and Decherney, 2017; Tepper et al., 2016). Additionally, approximately 30% of treated individuals do not respond to COC or progestin-only treatment due to progesterone resistance (Vercellini et al., 2016), which has been shown to be a consequence of a deficit or inactivity in progesterone receptors within endometriotic lesions. It has been linked to the proliferation and persistence of endometriotic implants and to the response to

progestin-based treatment (Donnez and

Dolmans, 2021b).

Another line of treatment is provided by gonadotrophin-releasing hormone (GnRH) agonists. These bind to the pituitary GnRH receptors and, after an initial flare-up effect, down-regulate the pituitary-ovarian axis due to an intrinsic negative feedback control; this translates into an hypooestrogenic state, decreasing blood oestradiol concentrations to 20 pg/ml or less (Brown et al., 2010). The hypooestrogenic state is responsible for the appearance of vasomotor menopausal symptoms and a decline in bone mineral density (BMD), limiting the duration of treatment to periods of 6-24 months, depending on the dose of the agonist administered. In addition, GnRH agonists can only be administered via a nasal spray twice daily or a daily or monthly injection, with unpredictable reversibility of treatment effects when the injectable depot form is used (Practice committee of the American Society for Reproductive Medicine, 2014).

In this context, the more recently introduced GnRH antagonists provide a valuable alternative for the medical treatment of endometriosis (Küpker et al., 2002). They induce a dose-dependent down-regulation of the hypothalamic-pituitary-gonadal axis by competitively binding to GnRH receptors. Unlike GnRH agonists, GnRH antagonists do not produce an initial flare-up effect and they can be administered orally, thus facilitating treatment compliance. The oral formulation also provides the possibility of titration, allowing partial oestradiol suppression at lower doses and full suppression at higher doses. GnRH agonists, in contrast, achieve full oestradiol suppression without the need for dose titration (Donnez and Dolmans, 2021a). Several orally active compounds are at present under investigation for the treatment of EAP.

With the aim of reducing the effects of hypo-oestrogenism on BMD, so-called 'add-back hormonal replacement therapy' (add-back therapy, ABT) has been advocated when using GnRH antagonists (*Donnez et al., 2022*). Yan and colleagues have published a systematic review and meta-analysis on the subject that includes studies published up to April 2022 (Yan *et al., 2022*).

Two recently published randomized controlled trials (RCT) from Giudice and co-workers have assessed the efficacy and safety of the orally active agent relugolix, with or without ABT. They evaluated the effects of the combined treatment, concluding that the combined regimen has the same efficacy as using GnRH antagonists alone in reducing EAP, since the hormonal replacement therapy allows oestradiol concentrations to remain within the therapeutic range of 30-60 pg/ml (Giudice et al., 2022). This type of combination treatment may provide a solution for the long-term management of EAP, although at an increased cost.

To determine whether GnRH antagonists can produce the same effects on EAP when administered with or without ABT, a systematic review of the literature was conducted. This was carried out because, if combined treatment is found to be as effective as a GnRH antagonist alone, it will offer a valuable long-term medical treatment, reducing the need for surgical treatment and analgesic use.

MATERIAL AND METHODS

As detailed below, the systematic literature search was performed following the Preferred Reporting Items for Systematic Reviews and Meta-analyses (PRISMA) guidelines (*Moher D et al., 2009*). The protocol was registered on the International Prospective Register for Systematic reviews (PROSPERO) with the identification number CRD42022370617.

Search strategy

The search was performed on the MEDLINE, Web of Science and EMBASE databases. No language or date restrictions were applied. The following key keywords were used: "GnRH antagonists" or "Elagolix" or "Cetrorelix" or "Linzagolix" or "Relugolix" or "gonadotropin-releasing hormone antagonists" and "add-back" or "combination" and "therapy" and "endometriosis" and "randomized". The PRISMA flowchart is reported in FIGURE 1.

Eligibility criteria

The review included studies conducted on premenopausal women with a surgically proven diagnosis of endometriosis who were experiencing moderate to severe pain, comparing the use of GnRH antagonists, either alone or in combination with hormonal replacement therapy, with that of a placebo. Pain could be described as dyspareunia, chronic pelvic pain or dysmenorrhoea, or all of them.

Studies conducted on non-human subjects, and those providing insufficient data, including participants taking other medications, or evaluating non-EAP symptoms, were excluded.

Study selection

The screening process included the titles and abstracts of published articles. Case reports, editorials, reviews and short communications were excluded, as they did not provide sufficient information to assess the primary end-point. Two investigators independently performed the literature search and study selection.

Quality assessment

The investigators independently assessed the risk of bias using the Cochrane Risk of Bias tool (*Higgins et al., 2011*) and visualization using the robvis (Risk-Of-Bias VISualization) tool (*McGuinness and Higgins, 2020*).



FIGURE 1 PRISMA flow diagram of the systematic review process. The electronic databases were MEDLINE, Web of Science and EMBASE. GnRH-Ants, gonadotropin-releasing hormone antagonists.

Statistical analysis

A chi-squared test for heterogeneity among means was performed to verify the presence of a statistical heterogeneity among the selected studies. The pooled mean and standard deviation (SD) were calculated using a random effects model. To facilitate comparability between different studies, the mean differences in terms of pain score were all converted to a visual analogue scale (VAS) score, which varied from a minimum of 0 to a maximum of 4, using the following formula: for any score x that ranged from 0 to n, the conversion would be x / n * 4 (Giannoulis, 2023). When necessary, 95% confidence intervals (CI) were converted to standard deviations following the Cochrane handbook guidelines (Higgins et al., 2023). The pooled means were represented as a square in the forest plot, their size corresponding to the relative standard deviation. A P-value of ≤ 0.05 was considered significant (Amrhein et al., 2019). The data extracted from the studies and included in the meta-analysis were analysed using Review Manager (RevMan,

Version 5.4, Copenhagen; The Nordic Cochrane Centre, The Cochrane Collaboration, 2014).

The correlation between responder rates and overall adverse event rates was calculated using the immediate form of two-sample test of proportions on STATA 14 software (StataCorp LLC, USA). Spearman's correlation coefficient was calculated using R (version 4.3.1; The R Foundation, Austria), when possible, to test the association between responder rate and adverse event rate at dosages for elagolix of 150 mg once daily or 200 mg twice daily, linzagolix 50 mg, 75 mg, 75 mg titrated dose, 100 mg or 200 mg daily, and relugolix 40 mg daily combination therapy and delayed combination therapy.

RESULTS

The initial search carried out in November 2022 yielded 326 articles; of these, seven were selected for inclusion in the systematic review. A new search was conducted as per 1 October 2023, allowing the screening of a total of 345 articles. The 18 additional articles were all excluded because they were either duplicates (n = 5), literature or systematic reviews (n = 7) or case reports (n = 1), or did not concern endometriosis (n = 5). Following the previously stated inclusion and exclusion criteria, seven articles were selected to be included in the present review.

Population characteristics

All the included studies were RCT. Of these, the study by Harada and colleaues was a non-inferiority one, whereas the rest were all superiority trials. Five out of the seven studies were conducted in the USA (*Carr et al., 2013*; *Diamond et al., 2014; Donnez et al., 2020; Giudice et al., 2022; Taylor et al., 2017*). Of these, three also included European countries (*Donnez et al., 2020; Giudice et al., 2022; Taylor et al., 2017*). The two remaining studies were conducted exclusively in Japan (*Harada et al., 2022; Osuga et al., 2021b*). Bias arising from the randomization process Bias due to deviations from intended interventions Bias due to missing outcome data Bias in measurement of the outcome Bias in selection of the reported result **Overall risk of bias**



В



D4. bias in measurement of the outcome.

D5: Bias in selection of the reported result.



The number of participants included varied between a minimum of 137 in the study by Carr and colleagues and a maximum of 872 in the trial by Taylor and collaborators (Carr et al., 2013; Taylor et al., 2017). The mean age of the patients varied from 31 to 37.1 years according to Diamond and colleagues and Harada and co-workers, respectively (Diamond et al., 2014; Harada et al., 2022). The mean body mass index varied from a minimum of 21.2 kg/m² to a maximum of 28.2 kg/m² (Carr et al., 2013; Osuga et al., 2021b). Overall, the quality of all the included studies was excellent.

FIGURE 2 illustrates the studies' risk of bias according to the Cochrane Risk of Bias assessment.

Efficacy outcomes

The included trials compared the oral formulations of relugolix, elagolix and linzagolix, either alone at different dosages or with ABT, with a placebo. Endometriosis had been surgically diagnosed in all patients except for those in the study by Harada and co-workers, in which up to 38.2% of women had a clinical, non-surgical diagnosis of endometriosis (*Harada et al., 2022*). The follow-up duration varied from a minimum of 4

weeks (Osuga et al., 2021b) to a maximum of 12 months (Taylor et al., 2017).

TABLE 1 reports the pain assessment methods and efficacy measures used in each trial. As the efficacy measure of the primary outcome, most studies assessed the change in mean monthly pain score from baseline throughout the treatment period. The adopted assessment measures included the 4-point Biberoglu and Behrman scale (*Biberoglu and Behrman*, 1981), the 11-point Numeric Rating Scale (NRS; Gloth et al., 2001), the 4-point Visual Rating Scale (*Sung and Jeng-Wu*, 2018), and the 0–100 Visual Analog Scale

Α

FABLE 1 PAIN ASSESSMENT METHODS USED IN THE INCLUDED STUDIES											
Study	Molecule	Dysmenorrhoea	Non-menstrual pelvic pain	Dyspareunia	Overall pelvic pain	Definition of response	Response rate (%)	Amenorrhoea rate (%)			
Carr et al. (2013)	Elagolix 150 mg	Biberoglu and Behrman (0–3)	Biberoglu and Behrman (0–3)	Biberoglu and Behrman (0–3)	NA	Changes in monthly mean scores a 8W and 24W compared with base- line (CPSSS)	t 62.5% (dysmenor- rhoea and non- menstrual pelvic pain at 8W)	25.8% in the first 8W, of whom 7.6% remained amenor- rhoeic throughout the 24W			
Diamond et al. (2014)	Elagolix 150 mg, elagolix 250 mg	Biberoglu and Behrman (0–3)	Biberoglu and Behrman (0–3)	CPSSS (dyspareunia component)	NRS (0–10)	Changes in monthly mean scores at 12W and 24W compared with baseline	: NA	NA			
Taylor et al. (2017) (Elaris-I)	Elagolix 150 mg, elagolix 200 mg twice daily	< NRS (0-10)	NRS (0—10)	NRS (0–3)	NRS (0–3)	Changes in the proportion of women with at least a -0.81 change in dysmenorrhoea and -0.36 for NMPP; decreased or stable use of analgesics at 3Mo and 6Mo	46.4%, 75.8%.	3.2%, 5.6%			
Taylor et al. (2017) (Elaris-II)	Elagolix 150 mg, elagolix 200 mg twice daily	NRS (0–10)	NRS (0—10)	NRS (0-3)	NRS (0–3)	Changes in the proportion of women with at least a -0.85 change in dysmenorrhea and -0.45 for NMPP; decreased or stable use of analgesics at 3Mo and 6Mo	43.4%, 72.4%	4.9%, 8.7%			
Donnez et al. (2020)	Linzagolix 50 mg, linzagolix 75 mg, linzagolix 100 mg, linzagolix 200 mg, linzagolix 75 mg ^a	VRS (0-3)	VRS (0-3)	VRS (0-3)	NRS (0—10)	Reduction of ≥30% in the mean overall pelvic pain score from base- line to 12W	49.4%, 61.5%, 56.4%, 56.3%	11.1%, 36.3%, 55.8%, 80.9% at 12W			
Osuga et al. (2021)	Relugolix 10 mg, relugo lix 20 mg, relugolix 40 mg	- VAS (0—100 mm)	VAS (0–100 mm)	VAS (0–100 mm)	VAS (0–100 mm) Mean change from baseline in the VAS score for 28 days before the end of the treatment period	NA	NA			
Giudice et al. (2022) (SPIRIT 1) Relugolix 40 mg, CT relugolix 40 mg DCT	NRS (0–10)	NRS (0–10)	NRS (0–10)	NRS (0-10)	Proportion of responders at 24W for dysmenorrhoea and pelvic pain based on NRS score	75%/59%, 72%/ 58% (dysmenor- rhoea/pelvic pain)	NA			
Giudice et al. (2022) (SPIRIT 2	?) Relugolix 40 mg, CT relugolix 40 mg DCT	NRS (0-10)	NRS (0-10)	NRS (0–10)	NRS (0-10)	Proportion of responders at 24W for dysmenorrhea and pelvic pain based on NRS score	75%/66%, 73%/ 53% (dysmenor- rhoea/pelvic pain)	NA			
Harada et al. (2022)	Relugolix 40 mg	VAS (0-100)	VAS (0-100)	VAS (0-100)	VAS (0-100)	Change in maximum and mean VAS score from baseline to 24W	NA	94.20%			

3Mo, 3 months; 6Mo, 6 months; 8W, 8 weeks; 24W, 24 weeks; CPSSS, composite pelvic signs and symptoms score; CT, relugolix combination therapy (1 mg oestradiol, 0.5 mg norethisterone acetate); DCT, delayed relugolix combination therapy (relugolix alone for 12 weeks followed by relugolix CT for the following 12 weeks); NA, not assessed; NMPP, non-menstrual pelvic pain; NRS, Numeric Rating Scale; VAS, Visual Analog Scale; VRS, Visual Rating Scale. ^a Titrated dose.

	GnRH antagonist		Control		Std. Mean Difference		Std. Mean Difference		
Study or Subgroup	Mean	SD	Total	Mean	SD	Total	Weight	IV, Random, 95% CI	IV, Random, 95% CI
Carr 2013	-0.63	0.09	68	-0.25	0.09	69	8.2%	-4.20 [-4.80, -3.59]	+
Diamond 2014	-1.59	0.24	51	-1.17	0.24	52	8.3%	-1.74 [-2.19, -1.28]	+
Donnez 2020	-2.86	1.98	114	-1.56	0.07	52	8.4%	-0.79 [-1.13, -0.45]	-
Donnez 2020 (2)	-2.75	1.96	51	-1.56	0.07	52	8.3%	-0.86 [-1.26, -0.45]	-
Giudice 2022 (SPIRIT 1)	-1.16	0.08	212	-0.8	0.08	212	8.3%	-4.49 [-4.85, -4.13]	-
Giudice 2022 (SPIRIT 2)	-1.08	0.08	206	-0.8	0.08	204	8.4%	-3.49 [-3.80, -3.19]	•
Harada 2022	-0.27	0.03	171	-0.32	0.15	164	8.4%	0.47 [0.25, 0.68]	•
Osuga 2021	-0.28	0.4	103	-0.15	0.01	99	8.4%	-0.45 [-0.73, -0.17]	-
Taylor 2017 (Elaris EM-I)	-0.19	0.02	249	-0.12	0.02	288	8.4%	-3.50 [-3.76, -3.23]	•
Taylor 2017 (Elaris EM-I) (2)	-0.29	0.02	182	-0.12	0.02	288	8.3%	-8.49 [-9.06, -7.91]	+
Taylor 2017 (Elaris EM-II)	-0.25	0.02	185	-0.19	0.02	273	8.4%	-3.00 [-3.26, -2.73]	•
Taylor 2017 (Elaris EM-II) (2)	-0.32	0.02	187	-0.19	0.02	273	8.3%	-6.49 [-6.95, -6.03]	-
Total (95% CI)			1779			2026	100.0%	-3.08 [-4.39, -1.76]	•
Heterogeneity: Tau ² = 5.36: Chi ² = 2021.94. df = 11 (P < 0.00001); l ² = 99%									
Test for overall effect $7 = 4.59$ ($P < 0.00001$)								-10 -5 0 5 10	
reaction over all effect. 2 = 4.53 (F > 0.00001)								Favours GnRH antagonist Favours control	

FIGURE 3 Change in non-menstrual pelvic pain from baseline: pooled analysis of mean score reductions in non-menstrual pelvic pain. Each study refers to the lowest dose used with the exception of: Taylor 2017 (Elaris EM-I) (2), elagolix 200 mg twice daily; Taylor 2017 (Elaris EM-II) (2), elagolix 200 mg twice daily; Donnez 2020, linzagolix 75 mg; Donnez 2020 (2), linzagolix 200 mg. GnRH, gonadotrophin-releasing hormone; IV, inverse variance.

(Hayes and Patterson, 1921; Yeung and Wong, 2019).

Pelvic pain

EAP was measured using the VAS by Harada and co-workers, with scores varying from a minimum of 0 (no pain) to a maximum of 100 (excruciating pain) (*Harada et al., 2022*); the authors found that the maximum VAS pain score decreased by 52 ± 1.3 points from baseline to week 24 of treatment among women treated with relugolix; in addition, this reduction proved to be non-inferior to that obtained among women treated with the GnRH agonist leuprorelin (*Harada et al., 2022*).

Carr and colleagues assessed EAP using a 4-point modified Biberoglu-Behrman scale, ranging from 0 (no pain) to a maximum of 3 (severe pain); the authors found significantly greater mean reductions of non-cyclic pelvic pain among women treated with elagolix 150 mg (-0.47 versus -0.19 for placebo,P = 0.0066) after 8 weeks of treatment (Carr et al., 2013). The same authors found significantly greater mean reductions from baseline to week 8 in monthly cumulative pain among women treated with elagolix compared with placebo (-0.55 versus -0.21, respectively, P = 0.0011) (Carr et al., 2013).

According to Donnez and co-workers, treatment with linzagolix 50, 75, 100 or 200 mg daily yielded a significantly higher percentage of women experiencing an overall pain reduction of 30% more more compared with placebo (61.5%, 56.4% and 56.3% versus 34.5%, respectively) (Donnez et al., 2020). In the Elaris EM-I trial, 50.4% of women treated with elagolix 150 mg and 54.5% of women treated with elagolix 200 mg twice daily experienced a clinically meaningful reduction in nonmenstrual pelvic pain, compared with only 36.5% in the placebo group (*Taylor et al.*, 2017). The outcome in the Elaris EM-I and Elaris EM-II trials was measured using a 4point NRS (*Yeung and Wong*, 2019).

In their primary study, Osuga and collaborators assessed pain on the 10point VAS scale and found that women treated with relugolix had statistically significant differences in pelvic pain compared with placebo (-2.9 for relugolix 10 mg, -4.3 for relugolix 20 mg and -6.8 for relugolix 40 mg) (Osuga et al., 2021b). The same authors observed a progressive reduction in the mean VAS score for pelvic pain throughout the treatment period in the relugolix groups (Osuga et al., 2021b).

In the SPIRIT 1 and SPIRIT 2 trials, Giudice and colleagues assessed the efficacy and safety of relugolix combination therapy, consisting of oral relugolix 40 mg combined with 1 mg of oestradiol and 0.5 mg of norethisterone acetate daily for 24 weeks, with delayed combination therapy, consisting of oral relugolix 40 mg daily for the first 12 weeks, followed by oral relugolix 40 mg combined with 1 mg oestradiol and 0.5 mg norethisterone acetate daily throughout the following 12 weeks (Giudice et al., 2022). The authors observed a substantial decrease in the NRS score for non-menstrual pelvic pain from baseline to week 24 of treatment among women treated with combination therapy compared with placebo (-2.9 and -2.8 for relugolix combination therapy and delayed relugolix combination therapy,respectively, versus –2.0 for placebo in the SPIRIT 1 trial) (*Giudice et al., 2022*).

As reported in FIGURE 3, the comparison of the mean score reduction for nonmenstrual pelvic pain across the included studies revealed that women treated with GnRH antagonists at the lowest dose had significantly greater mean pain score reductions from baseline throughout treatment compared with women treated with placebo (odds ratio [OR] -3.08, 95% Cl -4.39 to -1.76).

FIGURE 4 depicts the comparison in terms of mean non-menstrual pelvic pain between relugolix 40 mg given alone or administered with ABT. There was no significant difference in terms of nonmenstrual pelvic pain between the relugolix alone and combination therapies (P = 0.41).

Dysmenorrhoea

According to Harada and co-workers, the maximum VAS score for dysmenorrhoea decreased significantly from 63.3 at baseline to 2.1 at week 24 among women treated with relugolix. These results were also obtained for dyspareunia and noncyclic pelvic pain, all of which proved to be non-inferior to those obtained among women treated with leuprorelin (Harada et al., 2022). Diamond and colleagues used the NRS to assess efficacy in pain management, finding that the reduction in dysmenorrhoea was significantly greater among women treated with elagolix 150 mg or 250 mg compared with placebo (P = 0.0021 and P = 0.0003, respectively)(Diamond et al., 2014).



FIGURE 4 Comparison of the change in mean non-menstrual pelvic pain between relugolix 40 mg alone and relugolix 40 mg with add-back therapy. Values for GnRH antagonists with add-back therapy were obtained from the SPIRIT-1 trial. GnRH-ant, gonadotrophin-releasing hormone antagonist; IV, inverse variance.



FIGURE 5 Mean change in dysmenorrhoea score from baseline. Each study refers to the lowest dose used, with the exception of: Taylor 2017 (Elaris EM-I) (2), elagolix 200 mg twice daily; Taylor 2017 (Elaris EM-II) (2), elagolix 200 mg twice daily; Donnez 2020, linzagolix 75 mg; Donnez 2020 (2), linzagolix 200 mg. GnRH, gonadotrophin-releasing hormone; IV, inverse variance.

Carr and colleagues reported a higher percentage of patients who had at least a 30% reduction in pain scores from baseline to week 8 for dysmenorrhoea (62.5% versus 32.8% with elagolix 150 mg and placebo, respectively; P = 0.0008) (Carr et al., 2013). In Elaris EM-I, as many as 46.4% of women treated with elagolix 150 mg and up to 75.8% of women treated with elagolix 200 mg twice daily experienced a clinically meaningful decrease in dysmenorrhoea, compared with only 19.6% of women who had received placebo (Taylor et al., 2017). The reductions in dysmenorrhoea and nonmenstrual pelvic pain were apparent after 1 month and persisted at 6 months of treatment. In their trials evaluating the efficacy of relugolix combination therapy, Giudice and colleagues found that the

NRS score for dysmenorrhoea decreased significantly, with up to a -5.1 difference versus -1.8 among women treated with relugolix combination therapy versus placebo, respectively, in the SPIRIT 1 trial (*Giudice et al., 2022*).

As reported in FIGURE 5, the comparison of the mean score reduction for dysmenorrhoea across all the included studies revealed that women treated with GnRH antagonists at the lowest dose had significantly greater mean pain score reductions from baseline throughout treatment compared with those treated with placebo (OR -13.12, 95% CI -17.35 to -8.89).

FIGURE 6 shows the comparison in terms of mean changes in dysmenorrhoea between

relugolix 40 mg and the same GnRH antagonist when administered with ABT. There was no significant difference in terms of dysmenorrhoea between relugolix given alone or in combination therapy (P = 0.15).

Dyspareunia

According to Diamond and colleagues, the NRS score for dyspareunia decreased significantly with elagolix 150 mg compared with placebo at weeks 8 and 12 of treatment, whereas – surprisingly – women treated with elagolix 250 mg had a significantly smaller reduction in dyspareunia compared with placebo at weeks 4 and 8 (*Diamond et al., 2014*); the scores were also lower at week 12, although the mean reduction did not reach statistical significance (*Diamond et al.,*



FIGURE 6 Comparison of the change in mean dysmenorrhoea score between relugolix 40 mg and relugolix 40 mg with add-back therapy. Values for GnRH antagonists with add-back therapy were obtained from the SPIRIT 1 trial. GnRH-ant, gonadotrophin-releasing hormone antagonist; IV, inverse variance.

	GnRH antagonist		Control		Std. Mean Difference		Std. Mean Difference		
Study or Subgroup	Mean	SD	Total	Mean	SD	Total	Weight	IV, Random, 95% CI	IV, Random, 95% Cl
Carr 2013	-0.81	0.13	68	0.31	0.13	69	9.5%	-8.57 [-9.65, -7.48]	- -
Diamond 2014	0	0	0	0	0	0		Not estimable	
Donnez 2020	-0.79	0.76	90	-0.52	1.2	47	10.1%	-0.29 [-0.64, 0.07]	-
Donnez 2020 (2)	-0.88	3.33	44	-0.52	1.2	47	10.0%	-0.14 [-0.56, 0.27]	+
Giudice 2022 (SPIRIT 1)	-0.68	0.08	212	-0.68	0.08	212	10.1%	0.00 [-0.19, 0.19]	•
Giudice 2022 (SPIRIT 2)	-0.96	0.08	206	-0.8	0.08	204	10.1%	-2.00 [-2.23, -1.76]	•
Harada 2022	-0.53	0.13	171	-0.62	0.15	164	10.1%	0.64 [0.42, 0.86]	•
Osuga 2021	-0.11	0.65	41	-0.09	0	99		Not estimable	
Taylor 2017 (Elaris EM-I)	-0.52	0.07	171	-0.38	0.02	246	10.1%	-2.95 [-3.23, -2.67]	•
Taylor 2017 (Elaris EM-I) (2)	-0.65	0.07	153	-0.38	0.02	246	10.0%	-5.85 [-6.30, -5.39]	•
Taylor 2017 (Elaris EM-II)	-0.52	0.07	145	-0.4	0.02	226	10.1%	-2.58 [-2.86, -2.30]	•
Taylor 2017 (Elaris EM-II) (2)	-0.8	0.07	150	-0.4	0.02	226	9.9%	-8.52 [-9.17, -7.88]	+
Total (95% CI)			1451			1786	100.0%	-2.98 [-4.37, -1.60]	•
Heterogeneity: Tau ² = 4.91; Chi ² = 1823.47, df = 9 (P < 0.00001); l ² = 100%									
Test for overall effect: Z = 4.23 (P < 0.0001)								-10 -3 0 5 10 Eavours CoRH antagonist Eavours control	
									Favours GRRH antagonist Favours control

FIGURE 7 Change of mean dyspareunia score from baseline. Each study refers to the lowest dose used, with the exception of: Taylor 2017 (Elaris EM-I) (2), elagolix 200 mg twice daily; Taylor 2017 (Elaris EM-II) (2), elagolix 200 mg twice daily; Donnez 2020, linzagolix 75 mg; Donnez 2020 (2), linzagolix 200 mg. GnRH, gonadotrophin-releasing hormone; IV, inverse variance.



FIGURE 8 Comparison of the change in mean dyspareunia score between relugolix 40 mg and relugolix 40 mg with add-back therapy. Values for GnRH antagonists with add-back therapy were obtained from the SPIRIT 1 trial. GnRH-ant, gonadotrophin-releasing hormone antagonist; IV, inverse variance.

2014). Similar to the results obtained for non-cyclical pelvic pain and dysmenorrhoea, Carr and colleagues found a significantly greater mean reduction from baseline to week 8 among women treated with elagolix 150 mg compared with placebo (-0.61 versus -0.23, respectively; P = 0.0070) (*Carr* et al., 2013).

According to Donnez and co-workers, NRS scores for dyspareunia decreased significantly in the group of women treated with linzagolix 200 mg compared with placebo (P = 0.023) (Donnez et al., 2020). Osuga and collaborators found no clear trend of change in the dyspareunia and dysmenorrhoea scores among women treated with either 10, 20 or 40 mg of relugolix compared with leuprorelin (Osuga et al., 2021b). Similarly, Giudice and colleagues observed a significant reduction in dyspareunia NRS score among women treated with relugolix combination therapy (-2.4 versus -1.7 for relugolix combination therapy versus placebo, respectively, in the SPIRIT 1 trial).

FIGURE 7 reports the reduction in dyspareunia scores across selected studies. The analysis revealed a modest reduction in dyspareunia among women treated with GnRH antagonists at the lowest dose compared with placebo (OR -2.98, 95% Cl -4.37 to -1.60).

FIGURE 8 shows the comparison in terms of the mean change in dysmenorrhoea score between relugolix 40 mg and the same GnRH antagonist when administered with ABT. There was a significant difference in terms of dyspareunia reduction between relugolix alone and in combination therapy, the latter being associated with greater pain reduction (P < 0.0001).

FIGURE 9 reports the response rates according to the different molecules, for studies in which such data were available. Spearman's correlation coefficient was calculated to test for a correlation between the response rate and the dosage, obtaining values of 0.86 (P = 0.057), 0.97 (P = 0.005) and -0.94 (P = 0.057) for Taylor and collaborators (elagolix 150 mg and 400 mg daily), Donnez and co-workers (linzagolix 50 mg, 75 mg, 75 mg titrated dose, 100 mg and 200 mg daily) and Giudice and colleagues (relugolix 40 mg in combination therapy and delayed combination therapy), respectively (Donnez et al., 2020; Giudice et al., 2022; Taylor et al., 2017). The data appear to suggest that, first, there is substantial

heterogeneity among the different GnRH antagonist molecules, and second, that there is a positive correlation between the dosage and the response rate for linzagolix. However, for elagolix and relugolix, the correlation did not reach significance, with the directionality for relugolix appearing counterintuitive.

Use of analgesics

Harada and co-workers found that the mean number of days of analgesics decreased from baseline to week 24 both in women treated with relugolix (from 9.3 to 0.4) and in those treated with leuprorelin (from 11.2 to 0.4) (Harada et al., 2022). According to Diamond and colleagues, prescription of analgesics showed a modest decrease from baseline throughout week 12 across the three groups of women treated with either placebo, elagolix 150 mg or elagolix 250 mg, although the reductions were slightly greater in the group of women treated with elagolix 150 mg and elagolix 250 mg (-3.3, -2.6 and -2.2 for elagolix)250 mg, elagolix 150 mg and placebo, respectively) (Diamond et al., 2014). According to Carr and colleagues, treatment with elagolix 150 mg was associated with a greater mean reduction of the percentage of days of analgesic use



Responsive rate (%)

FIGURE 9 Response rates according to the different molecules and dosages. 1/day*, titrated linzagolix dose; CT, combination therapy; DCT, delayed combination therapy.

from baseline to week 8 when compared with placebo (-21.6% versus -9.2%; P = 0.0019, for any analgesic use) (*Carr et al., 2013*). Similarly, Donnez and coworkers found that although more than 95% of women were using analgesics for EAP at baseline, the rate decreased to 76.1–68.9% among those treated with linzagolix between the doses of 75 mg (P = 0.030), 100 mg (P = 0.012) and 200 mg (P = 0.024) (*Donnez et al., 2020*).

According to Taylor and collaborators, women treated with elagolix at high doses (250 mg twice daily) required a significantly lower amount of any rescue analgesic drug compared with women who received placebo (Taylor et al., 2017). On the other hand, women treated with elagolix 150 mg once daily did not show a significantly different reduction in rescue analgesic use after either 3 or 6 months of treatment when compared with women who received a placebo (Taylor et al., 2017). In a dose-response study, Osuga and collborators observed a progressive reduction in the frequency of analgesic use with the increase in relugolix dose (Osuga et al., 2021b).

According to Giudice and colleagues, more women treated with relugolix combination therapy were opioid-free at treatment week 24 of treatment compared with the placebo group (56% and 58% for relugolix combination therapy and delayed combination therapy, respectively, versus 31% in the placebo group in the SPIRIT 1 trial). Although the same authors found that the change in daily analgesic use was not significantly different between women treated with placebo and those treated with relugolix combination therapy $(-0.4 \pm 0.1 \text{ and } -0.5 \pm 0.1 \text{, respectively; } P = 0.41$), the proportion of patients not using analgesics for EAP was significantly higher among women treated with relugolix combination therapy compared with those treated with placebo (31% versus 56%, respectively; P < 0.0001) (Giudice et al., 2022).

The results of the meta-analysis showed a greater reduction in daily analgesic use among women treated with GnRH antagonists compared with the respective control groups (OR -0.13, 95% CI -0.24 to -0.02).

Quality of life

 TABLE 2 reports the methods used to assess
 guality of life across the included studies.

The Endometriosis Health Profile-30

The Endometriosis Health Profile-30 (EHP-30) questionnaire evaluates five domains concerning quality of life, namely, pain, control and powerlessness, emotional wellbeing, social support and self-image (*Jones et al.*, 2004). The EHP-30 scores improved among women treated with relugolix and leuprorelin in a similar manner in the noninferiority study conducted by Harada and co-workers (Harada et al., 2022). Diamond and colleagues found improvements in the three treatment groups (elagolix 150 mg, elagolix 250 mg and placebo) with regard to all five domains explored with the EHP-30 guestionnaire at 12 weeks of treatment, with the greatest improvement found among women treated with elagolix 150 mg (the pain dimension mean change from baseline was -11.9 ± 3.3 , -23.1 ± 3.0 and -19.2 ± 3.1 among women treated with placebo, elagolix 150 mg and elagolix 250 mg, respectively) (Diamond et al., 2014). For four of the five dimensions of the EHP-30 (redefined as EHP-5 by the authors), namely, pain, control and powerlessness, emotional well-being, social support and self-image, Carr and colleagues found a greater mean reduction at week 8 with elagolix compared with placebo (for the pain domain, -28.3 ± 2.9 versus -13.0 ± 2.9 for women treated with elagolix or placebo, respectively) (Carr et al., 2013).

Similarly, Donnez and co-workers found that, based on the results of the EHP-30 questionnaire, the quality of life of women treated with linzagolix improved, in particular with respect to the pain, control and powerlessness domains, regardless of the GnRH antagonist dose (*Donnez et al.*,

Study	Molecule(s)	Questionnaire
Carr et al. (2013)	Elagolix 150 mg	EHP-5, PGIC (7-point scale)
Diamond et al. (2014	Elagolix 150 mg, elagolix 250 mg	EHP-5, PGIC
Taylor et al. (2017) (Elaris-I)	Elagolix 150 mg, elagolix 200 mg twice daily	PGIC, EHP-30
Taylor et al. (2017) (Elaris-II)	Elagolix 150 mg, elagolix 200 mg twice daily	
Donnez et al. (2020)	Linzagolix 50 mg, linzagolix 75 mg, linzagolix 200 mg, linzagolix 75 mg ª	PGIC, EHP-30
Osuga et al. (2021b)	Relugolix 10 mg, relugolix 20 mg, relugolix 40 mg	EHP-30
Giudice et al. (2022)	Relugolix 40 mg, CT relugolix 40 mg DCT	PGIC, EHP-30
Harada et al. (2022)	Relugolix 40 mg	EHP-30, Work Productivity and Activity

TABLE 2 QUALITY OF LIFE ASSESSMENT METHODS USED IN THE INCLUDED STUDIES

CT, relugolix combination therapy (1 mg oestradiol, 0.5 mg norethisterone acetate); DCT, delayed relugolix combination therapy (relugolix alone for 12 weeks followed by relugolix CT for the following 12 weeks); EHP-5, Endometriosis Health Profile-5; EHP-30, Endometriosis Health Profile-30; PGIC, Patient Global Impression of Change. ^a Titrated dose.

2020). In the SPIRIT 1 and SPIRIT 2 trials, Giudice and colleagues obtained a significant improvement in EHP-30 scores among women treated with relugolix combination therapy compared with placebo $(-33.8 \pm 1.8 \text{ versus } -18.7 \pm 1.8 \text{ for}$ relugolix combination therapy and placebo, respectively in SPIRIT 1 and -32.2 ± 1.7 versus -19.9 ± 1.7 for relugolix combination therapy and placebo, respectively in SPIRIT 2) (Giudice et al., 2022). In line with the previously mentioned studies, Osuga and collaborators found an improvement in EHP-30 scores among women treated with relugolix (Osuga et al., 2021b).

As reported in FIGURE 10, the results of the meta-analysis on the EHP-30 mean change from baseline show a consistent improvement in quality of life among the selected studies (OR -5.01, 95% CI -8.34 to -1.68).

The Patient Global Impression of Change questionnaire

Diamond and colleagues evaluated the Patient Global Impression of Change

(PGIC) and found that the relative scores changed from 'no change' or 'minimal improvement' at the end of the placebo lead-in period to 'much improved' at week 12 among women treated with elagolix (*Diamond et al., 2014*). In the study by Carr and colleagues, at week 8 up to 60.3% of patients treated with elagolix reported feeling that their overall condition was 'much improved' or 'very much improved', compared with 30% of patients who had received placebo (*Carr et al., 2013*).

According to Donnez and co-workers, a significantly higher percentage of women treated with linzagolix 75, 100, and 200 mg reported they were 'much' or 'very much' improved on the PGIC scale when compared with women treated with placebo (*Donnez et al., 2020*). According to Taylor and collaborators, significantly more women taking elagolix either 150 mg once daily or 200 mg twice daily of reported 'much' or 'very much' improvement on the PGIC scale at 6 months of treatment (*Taylor et al., 2017*).

Work Productivity and Activity Impairment Questionnaire: General Health

The Work Productivity and Activity Impairment Questionnaire: General Health showed an improvement among women treated with relugolix and leuprorelin in a similar manner in the noninferiority study conducted by Harada and co-workers (*Harada et al., 2022*).

Hormone concentrations

Serum concentrations of oestradiol, LH and FSH hormone decreased from baseline to week 24 of treatment in both groups of women receiving either relugolix or leuprorelin in the non-inferiority study by Harada and co-workers. Serum oestradiol concentrations recovered during the follow-up period for patients in the group treated with relugolix, but not in the group treated with leuprorelin (Harada et al., 2022). In the study by Diamond colleagues, mean serum oestradiol concentrations at week 8 of treatment were 57.0, 35.8 and 32.6 pg/ml for the placebo, elagolix 150 mg and elagolix 250 mg groups, respectively. Oestradiol



FIGURE 10 Mean change from baseline in the Endometriosis Health Profile-30 (EHP-30) score. Each study refers to the lowest dose used. GnRH, gonadotrophin-releasing hormone; IV, inverse variance.

Study	Molecule(s)	AE type and frequency (%)	Overall incidence of any AE (%)	
Carr et al. (2013)	Elagolix 150 mg	Nausea (9.9), headache (9.9), hot flushes (9.9)	51.5	
Diamond et al. (2014)	Elagolix 150 mg, elagolix 250 mg	Headache (9.8, 7.7), nausea (9.8, 5.8), anxiety (5.9, 5.8)	31.4, 42.3	
Taylor et al. (2017) (Elaris-I)	Elagolix 150 mg, elagolix 200 mg twice daily	Hot flushes (23.7, 42.3), headache (15.3, 17.3), nausea	80.7, 82.7	
Taylor et al. (2017) (Elaris-II)	Elagolix 150 mg, elagolix 200 mg twice daily	Hot flushes (22.6, 47.6), headache (18.6, 22.7), nausea	79.2, 84.7	
Donnez et al. (2020)	Linzagolix 50 mg, linzagolix 75 mg, linzagolix 100 mg, linzagolix 200 mg	Hot flushes (14.3, 19.3, 26.9, 42.1), headache (20.4, 20.2, 23.1, 29.8)	57.1, 64.9, 65.4, 71.9	
Osuga et al. (2021b)	Relugolix 10 mg, relugolix 20 mg, relugolix 40 mg	Nasopharyngitis (20.4, 19.0, 21.4), metrorrhagia (25.2, 30.0, 24.3), hot flushes (8.7, 19.0, 52.4)	79.6, 89.0, 94.2	
Giudice et al. (2022) (SPIRIT 1)	Relugolix 40 mg, CT relugolix 40 mg DCT	Headaches (27, 32), nasopharyngitis (6, 5), hot flushes (10, 34)	71, 77	
Giudice et al. (2022) (SPIRIT 2)	Relugolix 40 mg, CT relugolix 40 mg DCT	Headaches (39, 38), nasopharyngitis (14, 7), hot flushes (14, 35)	81, 82	
Harada et al. (2022)	Relugolix 40 mg	Hot flushes (42.7), metrorrhagia (31.0), headache (10.5)	90.1	

TABLE 3 MOST FREQUENTLY REPORTED ADVERSE EVENTS

AE, adverse events; CT, relugolix combination therapy (1 mg oestradiol, 0.5 mg norethisterone acetate); DCT, delayed relugolix combination therapy (relugolix alone for 12 weeks followed by relugolix CT for the following 12 weeks).

concentrations remained unchanged in the two groups treated with elagolix up to week 12 and up until week 24, while they increased among women who received a placebo (*Diamond et al., 2014*).

According to Donnez and co-workers, women treated with 200 mg of linzagolix experienced a rapid and full suppression of oestradiol concentrations to 11 pg/ml by week 4 of treatment, and this remained unchanged at week 24. Participants treated with linzagolix at lower doses showed a dose-dependent partial suppression of oestradiol, with values ranging from 20 to 60 pg/ml (Donnez et al., 2020).

Safety outcomes

Type and frequency of adverse events

In the non-inferiority study conducted by Harada and co-workers, the incidence of drug-related adverse events was 75.9% and 90.9% in the groups treated with relugolix 40 mg and leuprorelin, respectively. The most frequently reported adverse events were hot flushes, metrorrhagia and headache (*Harada et al., 2022*). Diamond and colleagues found that the most frequently reported adverse events were headache (1.9%, 9.8% and 7.7% for placebo, elagolix 150 mg and elagolix 250 mg, respectively), nausea (1.9%, 9.8% and 5.8%) and anxiety (0.0%, 5.9% and 5.8%) (*Diamond et al., 2014*). Similarly, Carr and colleagues found that the most frequently reported adverse events were nausea, headache, and hot flushes, each of which occurred in 9.9% of women treated with elagolix 150 mg. The frequency was comparable to that found among women treated with placebo (*Carr et al., 2013*).

According to Donnez and co-workers, the most frequently reported adverse events were hot flushes and headaches, the former being more frequent with linzagolix 200 mg (*Donnez et al., 2020*). In the Elaris EM-I and Elaris EM-II trials, more than 70% of women in each trial group reported at least one adverse event, the most frequent being hot flushes, headache or nausea. Discontinuation due to hot flushes occurred in less than 3% of participants treated with elagolix 200 mg twice daily in the Elaris EM-I trial (*Taylor et al., 2017*).

In their 24-week extension study, Osuga and collaborators observed that the adverse events reported with a frequency of 10% or more were nasopharyngitis, headache, metrorrhagia, irregular menstruation, menorrhagia, oligomenorrhoea, hyperhidrosis and hot flushes (*Osuga et al., 2021a*). In their SPIRIT 1 and SPIRIT 2 trials, Giudice and colleagues observed a higher incidence of hot flushes among women treated with delayed relugolix combination therapy compared with the other groups, and this mostly occurred throughout the first 12 weeks of treatment (34% in the delayed combination therapy group versus 10% in both the relugolix combination therapy and placebo groups in SPIRIT 1) (*Giudice et al., 2022*).

TABLE 3 summarizes the most frequently reported adverse events and their relative incidence across the selected studies.

FIGURE 11 depicts the most frequently reported adverse events by molecule used. When comparing high-dose antagonists with combination therapy, the rate of hot flushes was lower with the latter, while the rate of headache remained stable despite the use of ABT.

TABLE 4 shows the correlation between response rates for overall pelvic pain and adverse event rates. In the Elaris EM-I and EM-II trials, the administration of elagolix 200 mg twice daily corresponded to a response rate of 75.8% and of 72.4% in the Elaris EM-I and Elaris EM-II trials, respectively. The corresponding adverse event rates were 82.7% (Elaris EM-I) and 84.7% (Elaris EM-II) (P = 0.053 and 0.002 for Elaris EM-I and Elaris EM-II, respectively). A significant correlation was also found between the response rates obtained with elagolix 150 mg (46.4% and 43.4% in Elaris EM-I and Elaris EM-II,



Adverse events frequency by type (%)

FIGURE 11 Adverse event frequency according to the type of molecule used. CT, combination therapy; DCT, delayed combination therapy.

respectively) and the relative adverse event rates (80.7% and 79.2% in Elaris EM-I and Elaris EM-II, respectively) (P < 0.001 for the same comparison in the two trials).

In the SPIRIT 2 trial, there was a significant association between the rate of response obtained with relugolix delayed combination therapy (73%) and the adverse event rate obtained with the same combination therapy (82%) (P = 0.029).

BMD

Changes in BMD from baseline to week 24 of treatment were comparable between women treated with relugolix (-4.80%) and women treated with leuprorelin (-4.84%) in the study by Harada and co-workers (*Harada et al., 2022*). Diamond and colleagues found significantly higher mean BMD percentage changes at the spine at week 12 for women treated with elagolix 250 mg (-0.937 and 0.375 with elagolix 250 mg and placebo, respectively) and at the femur at week 24 for both 150 mg (-0.743) and 250 mg (-1.024) elagolix compared with placebo. These

patients underwent repeat bone density (dual-energy X-ray absorptiometry) scans at week 48, at which their BMD had either slightly increased or remained stable (Diamond et al., 2014).

According to Donnez and co-workers, 19.0% and 52.6% of women treated with linzagolix 75 mg and 200 mg, respectively, experienced a reduction of more than 3% in BMD at week 24 (Donnez et al., 2020). Moreover, a decrease of over 8% in BMD was observed among 2.6% of women treated with linzagolix 200 mg (Donnez et al., 2020). In the Elaris EM-I trial, 20.9% of women treated with elagolix 200 mg twice daily experienced a 5% or greater decrease in BMD at 6 months, compared with 1.8% in the placebo group (Taylor et al., 2017). In their 24-week extension study, Osuga and collaborators observed that the decrease in BMD was dose dependent and time dependent in women treated with relugolix. Moreover, changes in spinal BMD at 24 weeks were -4.9 (2.9%) for relugolix 40 mg, compared with -0.2 (2.0%) for placebo (Osuga et al., 2021a).

In the SPIRIT 1 and SPIRIT 2 trials with combination therapy, Giudice and colleagues observed that spinal and total hip BMD decreased in the first 12 weeks of treatment in the delayed combination therapy group, whereas it stabilized with the transition to relugolix combination therapy (*Giudice et al., 2022*). Moreover, in the two trials the least squares mean percentage changes in BMD from baseline to week 12 and 24 in BMD were less than 1% in women who received relugolix combination treatment (*Giudice et al., 2022*).

Time to return of menses

According to Harada and co-workers, menstruation returned earlier among women treated with relugolix (median 38 days) compared with women treated with leuprorelin (median 68 days) (*Harada et al., 2022*). In the 24-week extension study conducted by Osuga and collaborators, return of menses was not confirmed in 24 (5.0%) out of 483 women, the main reasons being either loss to follow-up, pregnancy, surgery or the start

Study	Molecule(s)	Response rate (%)	AE rates (%)	N tot	P-value	Spearman's correlation	P-value
Carr et al. (2013)	Elagolix 150 mg	62.5	51.5	68.0	0.195		
Diamond et al. (2014)	Elagolix 150 mg	NA	31.4	51	_		
	Elagolix 250 mg	NA	42.3	52	-		
Taylor et al. (2017) (Elaris-I)	Elagolix 150 mg	46.4	80.7	249	< 0.001	0.86	0.057
	Elagolix 200 mg twice daily	75.8	82.7	248	0.053		
Taylor et al. (2017) (Elaris-II)	Elagolix 150 mg	43.4	79.2	226	<0.001		
	Elagolix 200 mg twice daily	72.4	84.7	229	0.002		
Donnez et al. (2020)	Linzagolix 50 mg	47.5	57.1	49	0.341	0.97	0.005
	Linzagolix 75 mg	58.3	64.9	56	0.472		
	Linzagolix 75 mg ^a	71.1	64.9	58	0.489		
	Linzagolix 100 mg	82.1	65.4	51	0.051		
	Linzagolix 200 mg	84.1	71.9	56	0.125		
Osuga et al. (2021)	Relugolix 10 mg	NA	79.6	103	-		
	Relugolix 20 mg	NA	89	100	-		
	Relugolix 40 mg	NA	94.2	103	-		
Giudice et al. (2022) (SPIRIT 1)	Relugolix 40 mg CT	75	71	212	0.354	-0.94	0.057
	Relugolix 40 mg DCT	72	77	211	0.239		
Giudice et al. (2022) (SPIRIT 2)	Relugolix 40 mg CT	75	81	206	0.142		
	Relugolix 40 mg DCT	73	82	206	0.029		
Harada et al. (2022)	Relugolix 40 mg	NA	90.1	171	-		

TABLE 4 CORRELATION BETWEEN RESPONSE RATES AND ADVERSE EVENT RATES

AE, adverse events, CT, relugolix combination therapy (1 mg oestradiol, 0.5 mg norethisterone acetate); DCT, delayed relugolix combination therapy (relugolix alone for 12 weeks followed by relugolix CT for the following 12 weeks); N tot, number of participants over which the percentage was calculated; NA, (data) not available. ^a Titrated dose.

of an alternative hormonal treatment before the return of menses. The mean duration from the last dose of the drug to the return of menstrual periods was 21.0, 26.0 and 36.9 days for the relugolix 10, 20 and 40 mg groups, respectively, compared with 17.3 days in the placebo group (*Osuga et al.*, 2021a). In their trials on combination therapy, Giudice and colleagues observed a median return to menses of 31 days (interquartile range 21–36 days) in both the relugolix combination group and the delayed relugolix combination group (*Giudice et al.*, 2022).

Financial aspects

The price estimates of commercially available GnRH antagonists vary depending on individual countries' pricing and insurance reimbursement policies. The cost of elagolix in the USA has been estimated to be around \$10,000 a year, corresponding to \$845 per month. Obviously, the price of treatment can affect both the choice of this treatment and a patient's adherence to it, thus impacting the effectiveness (Vercellini et al., 2019). The cost of linzagolix in the UK is £99 for 100 or 200 mg tablets, which translates to £1287 (around \$1610) a year. According to the UK National Institute of Health and Care Excellence, the cost of ABT alone, which includes oestradiol and norethisterone acetate, is £13.20, translating to £1353 for 12 months of treatment. The price of treatment with relugolix combination therapy is about \$100 per month in the USA and in Europe, although treatment may be reimbursed by insurance companies, as is currently the case in France and Switzerland.

The cost of oestro-progestins and progestin-only pills also varies based on each country's reimbursement policies. A study conducted in the UK estimated the cost of a 6-month treatment as $\pm 11 - \pm 18$ for progestin-only pills, ± 8 for oestroprogestins and ± 1035 and ± 1145 for goserelin without or with ABT, respectively (*Pearson and Pickersgill, 2004*).

While medical treatment comes with a cost, it has been estimated that the annual

indirect costs arising from endometriosis amount to \$1023 per patient, including outpatient and hospital care (*Simoens et al.*, 2007). However, a head-to-head comparison of GnRH antagonists with or without ABT against other standards of care, along with a cost—benefit analysis, is lacking.

DISCUSSION

As stated by the American Society for Reproductive Medicine Practice Committee, the long-term management of endometriosis should entail an optimization of medical treatment, while also avoiding repeated surgical procedures (Practice committee of the American Society for Reproductive Medicine, 2014).

Up to 33% of women do not respond to the first line of treatment, such as oestroprogestins and progestin-only pills, and second-line treatment with GnRH agonists is burdened by adverse effects related to oestrogen deficiency. In this scenario, GnRH antagonists represent a valid alternative (Donnez, Dolmans, 2021), since they suppress, in a dose-dependent manner, the release of FSH and LH, which translates into anovulation for most users (*Ng et al., 2017*). This effect is immediate and rapidly reversible, as most women experience a return to menses within 21–37 days (*Huirne and Lambalk, 2001*; *Osuga et al., 2021*b; *Zajec et al., 2022*).

Unlike GnRH agonists, which only exist in the parenteral form, GnRH antagonists are administered orally, which may potentially increase patient compliance and satisfaction (Armer and Smelt, 2004), as well as the possibility of titration. GnRH antagonists are also a suitable option for women of advanced reproductive age, for whom oestro-progestins may be contraindicated due to a higher risk of venous or arterial thrombosis (Manzoli et al., 2012). Although progestin-only pills do not increase the risk of thromboembolic events, they can be burdened by an increased frequency of abnormal uterine bleeding, which may lead to decreased user compliance and treatment discontinuation. On the positive side, GnRH antagonists are associated with lower rates of moderate to heavy uterine bleeding, as well as lower rates of breakthrough bleeding (Carr et al., 2013).

In one of the first double-blind RCT assessing the efficacy of GnRH antagonists compared with placebo in reducing EAP, Carr and colleagues observed a significantly greater pelvic pain reduction among women treated with elagolix compared with those treated with placebo (-0.55 versus -0.21, respectively) after 8 weeks of treatment (Carr et al., 2013). Elagolix has since then been assessed in the Elaris EM-I and Elaris-EM II trials, proving its efficacy in terms of pain management in a dose-dependent fashion, with a responder rate of 75.8% (Elaris EM-I) and 72.4% (Elaris EM-II) with elagolix 200 mg twice daily compared with a responder rate of 46.4% (Elaris EM-I) and 43.4% (Elaris EM-II) at a dose of 150 mg/ day (Taylor et al., 2017).

Relugolix has been studied both alone and with ABT for the treatment of endometriosis, showing a responder rate of 75% in the SPIRIT 1 trial in terms of dysmenorrhoea pain reduction at 24 weeks of treatment (*Giudice et al., 2022*). While relugolix combined therapy is available upon presentation of a medical prescription in Europe and the USA, relugolix alone is only available for sale in Japan. Another molecule, linzagolix, approved by the European Medicines Agency as of June 2022, but not yet by the US Food and Drug Administration, has been evaluated in an RCT by Donnez and co-workers, obtaining a responder rate up to 61.5% at a dose of 75 mg/day (Donnez et al., 2020; Taylor et al., 2019). Linzagolix has been assessed both alone, at a dose of 75 mg daily, and with ABT, at a dose of 200 mg daily, in a recently published trial by Donnez and coworkers. The results in terms of pain management efficacy are comparable to the ones obtained in the present systematic review and meta-analysis, with a responder rate for linzagolix with ABT of 72% and 47.3% for dysmenorrhoea and non-menstrual pelvic pain, respectively (Donnez et al., 2024). As the publication date of the study by Donnez and coworkers falls after the cut-off date for the present review, the trial has not been included in the analyses.

Although an overall significant mean change was observed for dyspareunia, the results across the different studies suggest that higher doses of GnRH antagonists are needed to achieve such an effect. As with linzagolix, an improvement of dyspareunia was observed with doses of 200 mg daily (Donnez et al., 2020). Similarly, women treated with elagolix improved their dyspareunia mean score from baseline to 3 months more significantly with elagolix 200 mg twice daily compared with elagolix 150 mg once daily (Taylor et al., 2017). Relugolix 40 mg alone, in contrast, produced no significant change in dyspareunia, whereas an improvement was observed for women treated with relugolix in combination with ABT (Giudice et al., 2022; Osuga et al., 2021b).

While the goal of treatment is to lower oestradiol concentrations within a therapeutic window, the hypo-oestrogenic state also comes with adverse effects, the most commonly reported being hot flushes, headache and BMD loss. Headache was reported at a frequency of up to 22.7% with the use of elagolix at a dose of 200 mg twice daily in the Elaris EM-II trial, with even higher rates with relugolix 40 mg combination therapy (39%) and delayed combination therapy (38%) in the SPIRIT 2 trial (Giudice et al., 2022; Taylor et al., 2017). The use of linzagolix obtained a similar dosedependent effect, with a reported frequency of headache of up to 29.8% at the dose of 200 mg daily (Donnez et al., 2020). Nevertheless, the adverse effects

are similar to those described with GnRH agonists. In their non-inferiority study comparing the GnRH antagonist relugolix with leuprorelin, Harada and co-workers found relugolix to be non-inferior to leuprorelin in reducing EAP, with a similar rate of adverse effects, such as hot flushes and headache (*Harada et al., 2022*).

Hot flushes were reported with a frequency up to 47.6% among women treated with elagolix 200 mg twice daily, and a similar rate of 42.1% among women treated with linzagolix 200 mg daily (Donnez et al., 2020; Taylor et al., 2017). Among women treated with relugolix combination therapy, however, the reported frequency of hot flushes was lower, at only 10% and 34% in the relugolix combination therapy and delayed combination therapy groups, respectively, in the SPIRIT 1 trial (Giudice et al., 2022). In the case of hot flushes, combination therapy may have a beneficial effect, while maintaining treatment efficacy. In the case of headache, however, the use of ABT does not seem to have the same positive effect, and other solutions, such as lower-dose protocols, may be more appropriate for women suffering from this type of vasomotor symptom.

Such side-effects may reduce treatment compliance and lead to discontinuation of the treatment (Donnez et al., 2020). Donnez and co-workers state that, as GnRH antagonists induce a dosedependent oestradiol suppression, their adverse effects can also be mitigated by the use of lower-dose protocols (Donnez and Dolmans, 2021a). Moreover, the goal of treatment is to maintain their efficacy in pain management while also balancing out adverse effects derived from the induced hypo-oestrogenic state. According to the threshold hypothesis, partial oestradiol suppression (oestradiol concentrations of 30-60 pg/ml), as opposed to full suppression (oestradiol concentrations <20 pg/ml), may be the best solution to balance efficacy and safety of treatment (Donnez et al., 2017).

According to Osuga and collaborators, mean BMD decreases in a dose- and timedependent manner in women treated with relugolix, with a significantly higher change in BMD at 24 weeks compared with placebo (-4.9 and -0.2, respectively) (Osuga et al., 2021a). This BMD reduction is comparable to that obtained with the use of GnRH agonists, as found by Harada and co-workers in their non-inferiority trial

comparing relugolix 40 mg daily with leuprorelin, obtaining a reduction in BMD of -4.80% and -4.84% in the relugolix and leuprorelin groups, respectively (Harada et al., 2022). For this reason, treatment with GnRH antagonists alone is not the most attractive option for endometriosis, where the goal of treatment should be the long-term management of the symptoms as well as of disease progression. In this scenario, the use of GnRH antagonists in association with ABT, which has previously been approved for women with uterine fibroids, has recently been introduced for women with endometriosis (Donnez et al., 2022).

The main rationale to support the use of combination therapy is the fact that, while GnRH antagonists alone suppress hormonal production by directly antagonizing the

hypothalamic—hypophyseal—gonadal axis, the use of combination therapy maintains a low but constant oestrogen concentration, compatible with that observed in the early follicular phase of the menstrual cycle, which is considered sufficient to mitigate the oestrogen-deficient side effects of treatment with GnRH antagonists alone while maintaining the efficacy in terms of pain management (*Nakata et al., 2014*).

Giudice and colleagues tested the use of relugolix in association with ABT, which included 1 mg of oestradiol and 0.5 mg of norethisterone acetate to achieve efficacy and minimize oestrogen-deficient effects, such as vasomotor symptoms and BMD loss (Giudice et al., 2022). In the SPIRIT 1 and SPIRIT 2 trials, the authors found that the least square mean percentage changes in BMD from baseline to week 12 and 24 were less than 1% in patients treated with relugolix combination therapy (Giudice et al., 2022). Among women treated with delayed combination therapy, BMD substantially declined at week 12 with relugolix monotherapy, while it was stabilized when transitioning to combination therapy (Giudice et al., 2022). Additionally, women in the combination therapy group experienced significantly less frequent hot flushes compared with participants treated with the delayed relugolix regimen (Giudice et al., 2022).

The proportion of responders varies from a minimum of 43.4% with the use of elagolix 150 mg once daily, to a maximum of 75.8% with elagolix 200 mg twice daily (*Taylor et al., 2017*). Moreover, the current meta-analysis comparing relugolix 40 mg with the same dose of relugolix with ABT shows no significant difference in terms of a reduction in dysmenorrhoea and nonmenstrual pelvic pain. The response rate with relugolix combination therapy was homogenous across the SPIRIT 1 and SPIRIT 2 trials, ranging between 72% with delayed combination therapy and 75% with relugolix combination therapy (Giudice et al., 2022). However, a higher response rate goes hand in hand with higher rates of adverse events. In addition, the rates of non-response are comparable to those observed with combined oestroprogestins and progestin-only pills, for which up to one-third of women do not respond to therapy.

Progesterone resistance has been suggested as a potential explanation for non-response to treatment (Patel et al., 2017). In addition, lesional progesterone receptor expression levels also have also been proposed as being responsible for the treatment response (Flores et al., 2018). A recent study suggested that KRAS mutations are associated with resistance to progestin treatment in adenomyosis. While their association with medical treatment response has yet to be proved, lesional KRAS mutations have been found to be associated with deep infiltrating endometriosis and greater surgical difficulties (Bulun et al., 2023; Inoue et al., 2019; Orr et al., 2023). However, one important factor contributing to treatment non-response may be the extent of lesional fibrosis, since a higher fibrotic content in lesions correlates negatively with vascular density as well as epigenetic aberrations (Liu et al., 2018). Indeed, reduced vascularity engenders increased difficulty in delivering drugs to the target tissues. In addition, many cancer driver mutations found in endometriotic lesions, such as KRAS mutations, are intimately related to lesional fibrogenesis (Guo, 2018).

While GnRH agonists and antagonists, as well as COC and progestins, could induce amenorrhoea and thus stop dysmenorrhoea, they may not completely control other forms of pain resulting from pain mediators released by lesions or from adhesions.

Finally, for those patients who respond to GnRH antagonist treatment, one lingering question is whether the long-term treatment might increase the risk of malignant transformation. Presumably, the effective control of oestrogen concentrations at the local level resulting from the GnRH antagonist treatment may render endometriotic lesions atrophic or dormant, but nonetheless viable. As such, the lesions may still undergo low-grade proliferation and thus cell division, leaving the door ajar for mutations (*Guo*, 2020). Clearly, this question cannot yet be addressed and will await future investigations.

A limitation of the present review is represented by the fact that only seven RCT could be included, thereby making it more difficult to generalize the current findings to large populations. On the other hand, all the included RCT were judged to have a very low risk of bias, which boosts the strength of the current analyses, despite the limited data available.

Future trials should compare GnRH antagonists alone and with ABT for endometriosis-associated pain, focusing both on efficacy and safety end-points. Moreover, the tolerability of GnRH antagonists with and without ABT, with particular attention to commonly reported vasomotor symptoms, such as headaches and hot flushes, and abnormal uterine bleeding, should be carefully assessed. The impact of such symptoms on quality of life should be evaluated in order to determine whether their impact may be such as to induce women to discontinue treatment. In addition, a head-to-head comparison along with a cost-benefit analysis of GnRH antagonists with or without ABT against other standards of care is desirable. Lastly, the long-term effect of GnRH antagonist treatment on the risk of malignant transformation should also be investigated.

Further trials should be conducted to identify whether the population of women who do not respond to oestro-progestin combinations overlaps that of women who do not respond to GnRH antagonists (Vercellini et al., 2019). While some women who do not respond to oestro-progestins may benefit from GnRH antagonists and vice versa, others may not respond to either line of medical treatment, in which case an ulterior alternative type of treatment, such as surgery, may be their best option.

CONCLUSION

The present study assesses the efficacy and safety of oral GnRH antagonists for the treatment of EAP. The global tendency that emerges from this systematic review and meta-analysis is that GnRH antagonists are effective in reducing EAP, whether it be dysmenorrhoea, non-cyclic pelvic pain or dyspareunia. While the hypo-oestrogenic effect afforded by GnRH antagonists alone limits their use to short periods of time, the recent introduction of combination hormonal replacement therapy offers a valid alternative, potentially capable of extending the use of GnRH antagonists beyond 24 weeks of treatment. The balance between efficacy and adverse effects should be carefully managed with the use of either low-dose protocols or combination therapy, the choice between the two options being tailored based on the patient's specific context.

DATA AVAILABILITY

Data will be made available on request.

REFERENCES

- Amrhein, V, Greendland, S, McShane, B., 2019. Scientists rise up against statistical significance. Nature 567 (7748), 305–307 2019.
- Armer, RE, Smelt, KH., 2004. Non-peptidic GnRH receptor antagonists. Curr Med Chem 11 (22), 3017–3028 2004.
- Barra, F, Scala, C, Ferrero, S., 2018. Current understanding on pharmacokinetics, clinical efficacy and safety of progestins for treating pain associated to endometriosis. Expert Opin Drug Metab Toxicol 14 (4), 399–415 2018.
- Biberoglu, KO, Behrman, SJ., 1981. Dosage aspects of danazol therapy in endometriosis: short-term and long-term effectiveness. Am J Obstet Gynecol 139, 645–654 1981.
- Brown, J, Pan, A, Hart, RJ., 2010. Gonadotropinreleasing hormone analogues for pain associated with endometriosis. Cochrane Database Syst Rev, CD008475 2010.
- Bulun, SE, Yildiz, S, Adli, M, Chakravarti, D, Parker, JB, Milad, M, Yang, L, Chaudhari, A, Tsai, S, Wei, JJ, Yin, P., 2023. Endometriosis and adenomyosis: shared pathophysiology. Fertil Steril 119, 746–750 2023.
- Carr, B, Giudice, L, Dmowski, P, O'Brien, C, Jiang, P, Burke, J, Jimenez, R, Hass, S, Fuldeore, M, Chwalisz, K, 2013. Elagolix, an oral GnRH antagonist for endometriosis-associated pain: a randomized controlled study. J Endometr Pelvic Pain Disord 5 (3), 105–115 2013.
- Diamond, MP, Carr, B, Dmowski, P, Koltun, W, O'Brien, C, Jiang, P, Burke, J, Jimenez, R, Garner, E, Chwalisz, K, 2014. Elagolix treatment for endometriosis-associated pain: results from a phase-2, randomized, double-blind, placebocontrolled study. Reprod Sci 21 (3), 363–371 2014.
- Donnez, J, Dolmans, M-M., 2021a. GnRH antagonists with or without add-back therapy: a new alternative in the management of endometriosis? In J Mol Sci 22, 11342 2021.
- Donnez, J, Dolmans, M-M, 2021b. Endometriosis and medical therapy: from progestogens to progesterone resistance to GnRH antagonists: a review. J Clin Med 10 (5), 1085 2021.
- Donnez, J, Taylor, HS, Stewart, EA, Bradley, L, Marsh, E, Archer, D, Al-Hendy, A, Petraglia, F, Watts, N, Gotteland, J.-P, Bestel, E, Terrill, P, Loumaye, E, Humberstone, A, Garner, E., 2022. Linzagolix with and without hormonal add-back therapy for the treatment of symptomatic uterine fibroids: two randomised, placebo-controlled phase 3 trials. Lancet 400 (10356), 896–907 2022.
- Donnez, J, Taylor, HS, Taylor, RN, Akin, MD, Tatarchuk, TF, Wilk, K, Gotteland, J-P, Lecomte, V, Bestel, E., 2020. Treatment of endometriosis-associated pain with linzagolix, an oral gonadotropin-releasing hormone-antagonist: a randomized clinical trial. Fertil Steril 114 (1), 44– 55 2020.
- Donnez, J, Taylor, RN, Taylor, HS, 2017. Partial suppression of estradiol: a new strategy in endometriosis management? Fertil Steril 107, 568–570 2017.
- Donnez, J, Becker, C, Taylor, H, Carmona Herrera, F, Donnez, O, Horne, A, Paszkowski, M, Petraglia, F, Renner, S, Patel, A, Boolell, M, Bestel, E, Dolmans, M-M, 2024. Linzagolix therapy versus a placebo in patients with endometriosis-associated pain: a retrospective, randomized, double-blind, Phase 3
- study (EDELWEISS 3). Hum Reprod 00 (0), 1–14. Giudice, LC., 2010. Endometriosis. N Eng J Med 362 (25), 2389–2398 2010.

- Flores, VA, Vanhie, A, Dang, T, Taylor, HS., 2018. Progesterone receptor status predicts response to progestin therapy in endometriosis. J Clin Endocrinol Metab 103, 4561–4568 2018.
- Giannoulis C, PhD. thenanalysisfactor.com. [Online] [Cited: October 17th, 2023.] theanalysisfactor.com/rescaling-variables-to-bethe-same/.
- Giudice, LC, As-Sanie, S, Arjona Ferreira, JC, Becker, CM, Abrao, MS, Lessey, BA, Brown, E, Dynowski, K, Wilk, K, Li, Y, Mathur, V, Warsi, QA, Wagman, RB, Johnson, NP, 2022. Once daily oral relugolix combinaiton therapy versus placebo in patients with endometriosis-associated pain: two replicate phase 3, randomised, double-blind, studies (SPIRIT 1 and 2). Lancet 399, 2267–2279 2022.
- Gloth, III, FM, Scheve, AA, Stober, CV, Chow, S, Prosser, J, 2001. The functional pain scale: reliability, validity, and responsiveness in an elderly population. J Am Med Dir Assoc 2, 110– 114 2001.
- Guo, S-W., 2018. Cancer driver mutations in endometriosis: variations on the major theme of fibrogenesis. Reprod Med Biol 17, 369–397.
- Guo, S-W., 2020. Cancer-associated mutations in endometriosis: shedding light on the pathogenesis and pathophysiology. Hum Reprod Update 26 (3), 423–449.
- Harada, T, Osuga, Y, Suzuki, Y, Fujisawa, M, Fukui, M, Kitawaki, J., 2022. Relugolix, an oral gonadotropin-releasing hormone receptor antagonist, reduces endometriosis-associated pain compared with leuprorelin in Japanese women: a phase 3, randomized, double-blind, noninferiority study. Fertil Steril 117 (3), 583–592 2022.
- Hayes, MHS, Patterson, DG., 1921. Experimental development of the graphic rating method. Psychol Bull 18, 98–99 1921.
- Higgins, J, Thomas, J, Chandler, J, Cumpston, M, Li, T, Page, MJ, Welch, VA., 2023. Cochrane handbook for systematic reviews of interventions version 6.4 (updated August 2023). Cochrane.. [Online] [Cited: October 17th, 2023.]. www. training.cochrane.org/handbook.
- Higgins, JP, Altman, DG, Gotzsche, PC, Juni, P, Moher, D, Oxman, AD, Savovic, J, Schulz, KF, Weeks, L, Sterne, JAC, Cochrane Bias Methods Group; Cochrane statistical Methods Group, 2011. The Cochrane Collaboration's tool for assessing risk of bias in randomised trials. BMJ 343, d5928 2011.
- Huang, Q, Liu, X, Guo, S-W., 2021. Higher fibrotic content of endometriotic lesions is associated with diminished prostaglandin E2 signaling. Reprod Med Biol 21 (1), e12423 2021.
- Huirne, JA, Lambalk, CB., 2001. Gonadotropinreleasing-hormone-receptor antagonists. Lancet 358, 1793–1803 2001.
- Inoue, S, Hirota, Y, Ueno, T, Fukui, Y, Yoshida, E, Hayashi, T, Kojima, S, Takeyama, R, Hashimoto, T, Kiyono, T, Ikemura, M, Tagushi, A, Tanaka, T, Tanaka, Y, Sakata, S, Takeuchi, K, Muraoka, A, Osuka, S, Saito, T, Oda, K, Osuga, Y, Terao, Y, Kawazu, M, Mano, H., 2019. Uterine adenomyosis is an oligoclonal disorder associated with KRAS mutations. Nat Commun 10, 5785 2019
- Jones, G, Jenkinson, C, Kennedy, S., 2004. Evauating the responsiveness of the Endometriosis Health Profile questionnaire: the EHP-30. Qual Life Res 13 (3), 705–713 2004.
- Küpker, W, Felderbaum, RE, Krapp, M, Schill, T, E Malik, E, Diedrich, K, 2002. Use of GnRH

antagonists in the treatment of endometriosis. Reprod Biomed Online 5, 12–16 2002.

- Liu, X, Zhang, Q, Guo, S-W., 2018. Histological and immunoistochemical characterization of the similarity and difference between ovarian endometriomas and deep infiltrating endometriosis. Reprod Sci 25, 329–340 2018.
- Manzoli, L, De Vito, C, Marzuillo, C, Boccia, A, Villari, P., 2012. Oral contraceptives and venous thromboembolism: a systematic review and meta-analysis. Drug Saf 35 (3), 191–205.
- McGuinness, LA, Higgins, JPT., 2020. Risk-of-bias VISualization (robvis): An R package and Shiny web app for visualizing risk-of-bias assessments. Res Syn Meth 2020, 1–7.
- Practice committee of the American Society for Reproductive Medicine, 2014. Treatment of pelvic pain associated with endometriosis: a committee opinion. Fertil Steril 101, 927–935 2014.
- Moher, D, Liberati, A, Tezlaff, J, Altman, DG, PRISMA Group, 2009. Preferred reporting items for systematic reviews and meta-analyses: the PRISMA statement. Ann Intern Med 151, 2009264-9, W64.
- Nakata, D, Masaki, T, Tanaka, A, Yoshimatsu, M, Akinaga, Y, Asada, M, Sasada, R, Takeyama, M, Miwa, K, Watanabe, T, Kusaka, M., 2014. Suppression of the hypothalamic-pituitarygonadal axis by TAK-385 (relugolix), a novel, investigational, orally active, small molecule gonadotropin-releasing hromone (GnRH) antagonist: studies in human GnRH receptor knock-in mice. Eur J Pharmacol 723, 167–174 2014.
- Ng, J, Chwalisz, K, Carter, DC, Klein, CE., 2017. Dose-dependent suppression of gonadotropins and ovarian hormones by elagolix in healthy premenopausal women. J Clin Endocrinol Metab 102, 1683–1691 2017.
- Nie, J, Zhao, C, Laganà, AS, Liu, X, Guo, S-W., 2022. Identification of lesional attributes of dysmenorrhea severity and the serum antimüllerian hormone levels in women with ovarian endometriomas. Fertil Steril 118, 191–202.
- Orr, NL, Albert, A, Liu, YD, Lum, A, Hong, JY, Ionescu, CL, Senz, J, Nazeran, TM, Lee, AF, Noga, H, Lawrenson, K, Allaire, C, Williams, C,

Bedaiwy, MA, Anglesio, MS, Yong, PJ., 2023. KRAS mutations and endometriosis burden of disease. J Pathol Clin Res 9, 302–312 2023.

- Osuga, Y, Seki, Y, Tanimoto, M, Kusumoto, T, Kudou, K, Terakawa, N., 2021a. Relugolix, an oral gonadotropin-releasing hormone (GnRH) receptor antagonist, in women with endometriosis-associated pain: phase 2 safety and efficacy 24-week results. BMC Womens Health 21, 250.
- Osuga, Y, Seki, Y, Tanimoto, M, Kusumoto, T, Kudou, K, Terakawa, N., 2021b. Relugolix, an oral gonadotropin-releasing hormone receptor antagonist, reduces endometriosis-associated pain in a dose-response manner: a double-blind, placebo-controlled study. Fertil Steril 115 (2), 397–405 2021.
- Patel, BG, Rudnicki, M, Yu, J, Shu, Y, Taylor, RN., 2017. Progesterone resistance in endometriosis: origins, consequences and interventions. Acta Obstet Gynecol Scand 96, 623–632 2017.
- Pearson, S, Pickersgill, A., 2004. The costs of endometriosis. Gynecol Forum 9, 23–27.
- Rafique, S, Decherney, AH., 2017. Medical management of endometriosis. Clin Obstet Gynecol 60 (3), 485–496 2017.
- Simoens, S, Hummelshoj, L, D'Hooghe, T, 2007. Endometriosis: cost estimates and methodological perspective. Hum Reprod Update 13 (4), 395–404.
- Sung, Y-T, Jeng-Wu, J-S., 2018. The visual analogue scale for rating, ranking and paired-comparison (VAS-RRP): a new technique for psychological measurement. Behav Res Methods 50, 1694–1715 2018.
- Sutton, CJ, Pooley, AS, Ewen, SP, Haines, P., 1997. Follow-up report on a randomized controlled trial of laser laparoscopy in the treatment of pelvic pain associated with minimal to moderate endometriosis. Fertil Steril 68 (6), 1070–1074 1997.
- Taylor, HS, Giudice, LC, Lessey, BA, Abrao, MS, Kotarski, J, Archer, DF, Diamond, MP, Surrey, E, Johnson, NP, Watts, NB, Gallagher, JC, Simon, JA, Carr, BR, Dmowski, WP, Leyland, N, Rowan, JP, Duan, WR, Ng, J, Scwefel, B, Thomas, JW, Jain, RI, Chwalisz, K., 2017. Treatment of endometriosis-associated pain with

Elagolix, an oral GnRH antagonist. NEJM 337, 1 2017.

- Taylor, RN, Bestel, E, Gotteland, JP, LeComte, V, Dubouloz, R, Terrill, P, Humberstone, A, Loumaye, E., 2019. Long term treatment of endometriosis-associated pain (EAP) with linzagolix: efficacy and safety after 12 months of treatment. Fertil Steril 112, e323 2019.
- Tepper, NK, Whiteman, MK, Marchbanks, PA, James, AH, Curtis, KM., 2016. Progestin-only contraception and thromboembolism: a systematic review. Contraception 94 (6), 678– 700 2016.
- The Nordic Cochrane Centre, The Cochrane Collaboration, 2014. RevMan Version 5.4, Copenaghen.
- Vercellini, P, Buggio, L, Berlanda, N, Barbara, G, Somigliana, E, Bosari, S., 2016. Estrogenprogestins and progestins for the management of endometriosis. Fertil Steril 106, 1552–1571 2016.Vercellini, P, Vigano, P, Barbara, G, Buggio, L,
- Somigliana, E., 2019. Elagolix for endometriosis: all that glitters is not gold. Hum Reprod 34, 193– 199 2019.
- Yan, H, Shi, J, Li, X, Dai, Y, Wu, Y, Zhang, J, Gu, Z, Zhang, C, Leng, J., 2022. Oral gonadotropinreleasing hormone antagonists for treating endometriosis-associated pain: a systematic review and network meta-analysis. Fertil Steril 118, 1102–1116 2022.
- Yeung, AWK, Wong, NSM., 2019. The historical roots of visual analog scale in psychology as revealed by reference publication year spectroscopy. Front Hum Neurosci 13, 86 2019.
- Zajec, V, Mikus, M, Vitle, GS, D'alterio, MN, Gregov, M, Saric, MJ, Carugno, J, Angion, S, Coric, M, 2022. Current status and challenges of drug development for hormonal treatment of endometriosis: a systematic review of randomized control trials. Gynecological Endocrinology 38 (9), 713–720 2022.
- Zondervan, KT, Becker, CM, Missmer, SA., 2020. Endometriosis. N Engl J Med 382, 1244–1256 2020.

Received 23 January 2024; received in revised form 28 May 2024; accepted 5 June 2024.